
Serial No.
Checked By:

     Tech

     Date

Box 1 - PM50 Wt:  19 lbs.  Dim:  12"x 16"x 20"
Part No. Description Quantity Yes Remarks

1 000-030-199 S Band Radar Performance Monitor 1
2 OME-302-01Z Operstor's Manual PM50 1
3 100-079-720 Mounting Bracket 1
4 000-850-021 Seal Washer 2 sub 000-030-191
5 100-079-661 Hex Bolt 03-025-9013-1 2 "
6 000-112-672 Crimp Lug FV2-T3B Blue 8 sub 000-030-192
7 000-109-507 Crimp Splice Joint FVC-1.25 Red 2 "
8 000-566-000 Grounding Cable 1 "
9 000-801-098 Hex Bolt M5 x 14 4 sub 000-030-193
10 000-864-128 Flat Washer M5 4 "
11 000-863-110 Hex Nut M8 4 "
12 000-882-071 Slotted Hex Bolt w/ Washer M8 x 40 4 "
13 000-861-481 Card Case A-7 1 "
14 000-854-118 3 Bond Adhesive 1 "

rev 7/03
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